Report No.: SZ11090159W01

- FCC TEST REPORT

Issued to

Cellon Communications Technology(ShenZhen)Co., Ltd.

For
3G Android Mobile Phone

Model Name: C8560,ADR1105,ADR1105CH,ADRI1105CR,ADRI1105PR,ADRI1105AR,
ADRI105CL,ADRI1105SGT,ADR1105PE,ADR1105PO,ADR1105AL,
ADRI10SMV,ADR1105SMVO,ADR11050M,ADR1105SMX,ADR1105CA,
ADRII10SEN,ADRI1105PR.ADRI1105CP,ADR1105PA,ADR1105SV,
ADRI1105NI

Trade Name: PCD, Digicel, Coral, Cellon Alcatel

Brand Name: PCD, Cellon

FCCID : T38PCD8560

Standard: 47 CFR Part 22 Subpart H
47 CFR Part 24 Subpart E

Test date: Oct 7, 2011 —Oct 9, 2011

Issue date: Oct 18, 2011

Shenzhen Morlab Cony 4 i G Lfd/7
Tested by M {an eviewed by M Mw"yﬂ”

' Zhang Yan
Date 20U - 499

S Y
2,
CTUA Auihorized Test L = (TAF) GCF' gauetoti 5SS
: : Reg. No.
IEEE :;;5'“ mgrA B B ] Gl Coiion o 7:?"09
RAEESR AN Vesting | abmratery BQTF

The report refers only to the sample tested and does not apply to the bulk. This report is issued in confidence to the client and it will be strictly treated as such by
the Shenzhen MORILAB Commumnication Technology Co., Lid. It may not be reproduced rather in its entirety or in part and it may not be used for adverting. The
client to whom the report is isswed may, however, show or send it . or a certified copy there of prepared by the Shenzhen MORLAB. Telecommunication Co., Lid to
his customer. Supplier or others persons directly concerned. Shenchen MORLAB Telecommunication Co., Lid will not, without the consent of the client enter into
any discussion of correspondence with any third party concerning the contents of the report. In the event of the improper use of the report, Sherzhen MORLAR
Telecommunication Co., Ltd reserves the rights to withdraw it and to adopt any other remedies which may be appropriate.

Shenzhen MORLAB Communication Technology Co.. Ltd. Tel: +86 755 61281201  Fax: +86 755 86130218
3F, Electronic Testing Building, Shahe Road, Xili Nanshan District, Shenzhen, S18055 P R. China




Report No.: SZ11090159W01

TABLE OF CONTENTS
1. GENERAL INFORMATION ... .ottt ee s e sttt e e s s e s ne e e snneeeanneeesnnneans 3
1.1 EUT DESCHIPLION .ottt sttt et e e s ae et e se e e te e beeneesaeenteeneesreenneeneeas 3
1.2 Test Standards and RESUITS ..o 5
1.3 Facilities and ACCIeditatiONS. .........ccuiiiiiiieie ettt ene s 6
2. 47 CFR PART 2, PART 22H & 24E REQUIREMENTS ..o, 7
2.1  Conducted RF OULPUL POWEN ......ccuviiiiiiiieec ettt ettt sneenne s 7
2.2 99% Occupied BanNAWIALN ..........c.coviiiiieiicc e 37
2.3 FrequencCy STabIlity ... 46
2.4 Conducted Out 0f BaNd EMISSIONS ......ccciiiiriiiiiiiisiesisieie ettt 51
2.5 BANA EGQE ..o bbbttt b et b e ene s 77
2.6 Transmitter Radiated Power (EIRP/ERP) ........cccciiiiiiiiiiee s 87
2.7 Radiated Out of Band EMISSIONS ........ccueiiieiieiiiiieiesiesieesie e sieeie e e seesree e neesseesseeneessens 102

Change History
Issue Date Reason for change
1.0 Oct 18, 2011 First edition

Page 2 of 127



—
. 4

Report No.: SZ11090159W01

1.1 EUT Description

Frequency Range................. ;

Modulation Type..........coc...... :

Emission Designators...........:

EUT Type ..o :
Serial NO......ococevveviiiieeci, :
Hardware Version.................. :
Software Version .................. X
VAN0] o] [ToF: 1| R :

Manufacturer .........ccccvvveei... :

1. GENERAL INFORMATION

3G Android Mobile Phone
(n.a, marked #1 by test site)
C8560 Main PCB P2
V1.0.7 (20110831)
Cellon Communications Technology(Shenzhen)Co., Ltd.
Address: 13/F, Skyworth Building C Gaoxin S. Ave. 1st, High-Tech
industrial Park NanShan, ShenZhen.
Cellon Communications Technology(ShenzZhen)Co., Ltd.
13/F, Skyworth Building C Gaoxin S. Ave. 1st, High-Tech
industrial Park NanShan, ShenZhen
GSM 850MHz:
Tx: 824.20 - 848.80MHz (at intervals of 200kHz);
Rx: 869.20 - 893.80MHz (at intervals of 200kHz)
GSM 1900MHz:
Tx: 1850.20 - 1909.80MHz (at intervals of 200kHz);
Rx: 1930.20 - 1989.80MHz (at intervals of 200kHz)
WCDMA 850MHz
Tx: 826.4- 846.6MHz (at intervals of 200kHz);
Rx: 871.4 — 891.6MHz (at intervals of 200kHz)
WCDMA 1900MHz
Tx: 1852.4 — 1907.6MHz (at intervals of 200kHz);
Rx: 1932.4 — 1987.6MHz (at intervals of 200kHz)
GPRS/GSM Mode with GMSK Modulation
EDGE Mode with 8PSK Modulation
WCDMA Mode with QPSK Modulation
GSM:249KGXW, EGPRS:252KG7W
WCDMA:4M17F9W
HSDPA Mode with QPSK Modulation

Note 1: The transmitter (Tx) frequency arrangement of the Cellular 850MHz band used by the EUT
can be represented with the formula F(n)=824.2+0.2*(n-128), 128<=n<=251; the lowest,
middle, highest channel numbers (ARFCHSs) used and tested in this report are separately 128
(824.2MHz), 190 (836.6MHz) and 251 (848.8MHz).

Note 2: The transmitter (TX) frequency arrangement of the PCS 1900MHz band used by the EUT can
be represented with the formula F(n)=1850.2+0.2*(n-512), 512<=n<=810; the lowest,
middle and highest channel numbers (ARFCHSs) used and tested in this report are separately
512 (1850.2MHz), 661 (1880.0MHz) and 810 (1909.8MHz).
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Note 3:

Note 4:

Note 5:

The transmitter (Tx) frequency arrangement of the WCDMA 850MHz band used by the EUT
can be represented with the formula F(n)=826.4+0.2*(n-4132), 4132<=n<=4233; the lowest,
middle and highest channel numbers (ARFCHSs) used and tested in this report are separately
4357 (826.4MHz), 4400(835MHz) and 4458 (846.6MHz).

The transmitter (Tx) frequency arrangement of the WCDMA 1900MHz band used by the
EUT can be represented with the formula F(n)=1852.4+0.2*(n-9262), 9262<=n<=9538; the
lowest, middle and highest channel numbers (ARFCHSs) used and tested in this report are
separately 9262 (1852.4MHz), 9400 (1880MHz) and 9538 (1907.6MHz).

For a more detailed description, please refer to Specification or User’s Manual supplied by
the applicant and/or manufacturer.
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1.2 Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 2, Part 22 and Part 24 for
the EUT FCC ID Certification:

No. | Identity Document Title

1 47 CFR Part 2 Frequency Allocations and Radio Treaty Matters; General
(10-1-09 Edition) | Rules and Regulations

2 47 CFR Part 22 Public Mobile Services

(10-1-09 Edition)
3 47 CFR Part 24 Personal Communications Services
(10-1-09 Edition)

Test detailed items/section required by FCC rules and results are as below:

No. | Section | Description Result
2.1046 | Conducted RF Output Power PASS
2.1049 | 20dB Occupied Bandwidth PASS
2.1055 | Frequency Stability PASS
22.355
24.235
4 2.1051 | Conducted Out of Band Emissions PASS
2.1057
22.917
24.238
5 2.1051 | Band Edge PASS
2.1057
22.917
24.238
6 22.913 | Transmitter Radiated Power (EIPR/ERP) PASS
24.232
7 2.1053 | Radiated Out of Band Emissions PASS
2.1057
22.917
24.238

WIN [

NOTE: Measurement method according to TIA/EIA 603.C-2004
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1.3 Facilities and Accreditations

1.3.1 Facilities

Shenzhen Morlab Communications Technology Co., Ltd. Morlab Laboratory is a testing organization
accredited by China National Accreditation Service for Conformity Assessment (CNAS) according to
ISO/IEC 17025. The accreditation certificate number is L3572.

All measurement facilities used to collect the measurement data are located at 3/F, Electronic Testing
Building, Shahe Road, Xili, Nanshan District, Shenzhen, 518055 P. R. China. The test site is
constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and CISPR
Publication 22; the FCC registration number is 741109.

1.3.2 Test Environment Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 -60
Atmospheric Pressure (kPa): 86-106
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2. 47 CFR PART 2, PART 22H & 24E REQUIREMENTS
2.1  Conducted RF Output Power

2.1.1 Requirement

According to FCC section 2.1046(a), for transmitters other than single sideband, independent
sideband and controlled carrier radiotelephone, power output shall be measured at the RF output
terminals when the transmitter is adjusted in accordance with the tune-up procedure to give the values
of current and voltage on the circuit elements specified in FCC section 2.1033(c)(8).

2.1.2  Test Description

1. Test Setup:

Attenuator 1

System Power
Simulator Splitter
EUT
Spectrum
Analyzer Attenuator 2

The EUT, which is powered by the Battery, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna
terminal is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power i.e. Power Control Level (PCL) =5
and Power Class = 4. A call is established between the EUT and the SS.

2. Equipments List:

Description Manufacturer | Model Serial No. Cal. Date
System Simulator Agilent E5515C GB43130131 | 2011.05
Spectrum Analyzer Agilent E7405A US44210471 | 2011.05
Power Splitter Weinschel 1506A NW521 (n.a.)
Attenuator 1 Resnet 20dB (n.a.)) (n.a))
Attenuator 2 Resnet 3dB (n.a.) (n.a.)
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2.1.3 Test Result

Here the lowest, middle and highest channels are selected to perform testing to verify the conducted
RF output power of the EUT. For the GSM 850MHz operates at PCL=5 (where Power Class is 4), the
rated conducted RF output power is 33dBm, and For the GSM 1900MHz operates at PCL=0 (where
Power Class is 1), the rated conducted RF output power is 30dBm.

1. Test Verdict:

Frequency Measured Output Power Limit :

Band Channel (MHz) dBm Refer to Plot dBm Verdict
GSM 128 824.1 30.93 PASS
850MHz 190 836.6 30.96 Plot Al to A3 35 | PASS
251 848.9 311 PASS
512 1850.1 28.97 PASS
19(C);oS|\|>|/IHz 661 1880.0 29.59 Plot B1 to B3 32 | PASS
810 1909.9 29.44 PASS
GPRS 128 824.2 29.12 Plot C1 tc_) C3 PASS
850MHz 190 836.6 29.06 1down link 35 | PASS
251 848.9 29.22 4up link PASS
GPRS 512 1850.3 26.37 Plot D1 tc_) D3 PASS
1900MHz 661 1880.0 26.93 1down link 32 | PASS
810 1909.9 26.77 4up link PASS
GPRS 128 824.3 29.11 Plot E1 tc_) E3 PASS
850MHz 190 836.6 29.07 2down link 35 | PASS
251 848.8 29.21 3up link PASS
GPRS 512 1850.2 26.36 Plot F1 tc_) F3 PASS
1900MHz 661 1880.1 26.94 2down link 32 | PASS
810 1909.8 26.77 3up link PASS
GPRS 128 824.2 29.06 Plot G1 tc_) G3 PASS
850MHz 190 836.6 29.02 3down link 35 | PASS
251 848.8 29.14 2up link PASS
GPRS 512 1850.2 26.4 Plot H1 tc_) H3 PASS
1900MHz 661 1880.0 26.93 3down link 32 | PASS
810 1909.8 26.71 2up link PASS
GPRS 128 824.2 29.06 Plot 11 t(? 13 PASS
850MHz 190 836.7 29.01 4down link 35 | PASS
251 848.8 29.16 1up link PASS
GPRS 512 1850.2 26.38 Plot J1 tc_) J3 PASS
1900MHz 661 1880.0 26.89 4down link 32 | PASS
810 1909.9 26.72 1up link PASS
EGPRS 128 824.1 29.81 Plot K1 to K3 35 PASS
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Frequency Measured Output Power Limit :
Band Channel (MHz) dBm Refer to Plot dBm Verdict
850MHz 190 836.6 29.49 1down link PASS
251 848.9 29.65 4up link PASS
EGPRS 512 1850.2 24.91 Plot L1 t(_J L3 PASS
1900MHz 661 1880.0 24.59 1down_I|nk 32 | PASS
810 1909.8 25.72 4up link PASS
EGPRS 128 824.3 31.65 Plot M1 tc_) M3 PASS
850MHz 190 836.6 3141 2down_I|nk 35 | PASS
251 848.8 31.68 3up link PASS
EGPRS 512 1850.2 26.83 Plot N1 t(? N3 PASS
1900MHz 661 1880.0 26.53 2down_I|nk 32 | PASS
810 1909.8 27.73 3up link PASS
EGPRS 128 824.2 31.08 Plot O1 to O3 PASS
850MHz 190 836.7 30.87 3down_|ink 35 | PASS
251 848.8 31.18 2up link PASS
EGPRS 512 1850.2 28.77 Plot P1 t(_J P3 PASS
1900MHz 661 1880.0 28.50 3down_I|nk 32 | PASS
810 1909.8 29.77 2up link PASS
EGPRS 128 824.2 31.08 Plot Q1 t(? Q3 PASS
850MHz 190 836.7 30.87 4down_I|nk 35 | PASS
251 848.8 31.18 1up link PASS
EGPRS 512 1850.2 28.77 Plot R1 t(? R3 PASS
1900MHz 661 1880.0 28.50 4down_I|nk 32 | PASS
810 1909.9 29.77 1up link PASS
band WCDMA 850 WCDMA 1900
Item ARFCN | 4357 | 4400 | 4458 | 9662 | 9800 | 9938
subtest dBm dBm

5.2(WCDMA) non 2150 | 21.79 | 22.07 | 21.97 | 21.89 | 22.00

1 21.38 | 21.55 | 21.87 | 21.75 | 21.67 | 21.72

HSDPA 2 21.37 | 21.57 | 21.84 | 21.75 | 21.66 | 21.76

3 20.72 | 21.15 | 21.57 | 2042 | 21.33 | 21.46

4 20.84 | 21.16 | 21.53 | 20.53 | 21.35 | 21.48

2. TestPlots:
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h____d
e Agilent  11:01:40 Oct 11, 2011 R T
Mkr1 824.125 MHz
Ref 35 dBm Atten 20 dB 30.93 dBm
Peak
Log /;"2
10
dB/
Offst
26.2
dB
-\-H“‘-\-\.
M1 52
53 FC
AA
Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot Al:  GSM 850MHz Channel = 128)

e Agilent  11:02:55 Oct 11, 2011 R T
Mkr1 836.575 MHz
Ref 35 dBm Atten 20 dB 30.96 dBm
Peak
Log /ﬁl
10
dB/
Offst
26.2
dB
R"\-\_
AT
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot A2:  GSM 850MHz Channel = 190)
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e Agilent  11:04:39 Oct 11, 2011 R T

Mkr1 848.850 MHz
Ref 35 dBm Atten 20 dB 31.1 dBm
Peak
Log
10
dB/

+

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot A3:  GSM 850MHz Channel = 251)

e Agilent 11:18:34 Oct 11, 201 R T

Mkr1 1.850125 GHz
Ref 35 dBm Atten 20 dB 28.97 dBm
Peak n
Log //Q
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(PlotB1:  GSM 1900MHz Channel = 512)
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e Agilent  11:18:57 Oct 11, 2011 R T

Mkr1 1.880025 GHz
Ref 35 dBm Atten 20 dB 29.59 dBm
Peak
Log
10
dB/

¥

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot B2:  GSM 1900MHz Channel = 661)

Agilent  11:19:25 Oct 11, 2011 R T
Mkr1 1.909850 GHz
Ref 35 dBm Atten 20 dB 29.44 dBm
Peak
Log E\
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot B3:  GSM 1900MHz Channel = 810)
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I Agilent  14:29:44 Oct 11, 2011 R T

Mkr1 824.200 MHz
Ref 35 dBm Atten 20 dB 29.12 dBm
Peak
Log /_<
10
dB/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot C1:  GPRS 850MHz Channel = 128)

- Agilent  14:30:13 Oct 11, 2011 R T

Mkr1 836.575 MHz
Ref 35 dBm Atten 20 dB 29.06 dBm
Peak b
Log /"j
10
dB/
Offst
26.2
dB

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms (401 pis)

rinter Type is None

(Plot C2:  GPRS 850MHz Channel = 190)
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e Agilent  14:30:41 Oct 11, 2011 R T
Mkr1 848.850 MHz
Ref 35 dBm Atten 20 dB 29.72 dBm
Peak
Log
10
dB/

>

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot C3:  GPRS 850MHz Channel = 251)

e Agilent  14:41:19 Oct 11, 201 R T
Mkr1 1.850250 GHz
Ref 35 dBm Atten 20 dB 26.37 dBm
Peak L
Log > _
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot D1:  GPRS 1900MHz Channel = 512)

Page 14 of 127



“—
h. 4

Report No.: SZ11090159W01

5 Agilent

14:40:59 Oct 11, 2011

R

T

Ref 35 dBm

Peak
Log
10
dB/

M1 52
53 FC

Atten 20 dB

Mkr1 1.880000 GHz
26.93 dBm

P g

Center 1.88 GHz
#Res BW 1 MHz

Span 10 MHz

Sweep 4 ms (401 pts)

Printer Type is None

5 Agilent

(Plot D2:  GPRS 1900MHz Channel = 661)

14:40:37 Oct 11, 2011

R

T

Ref 35 dBm

Peak
Log
10
dB/

Offst
26.2
dB

M1 52
53 FC

Atten 20 dB

Mkr1 1.909850 GHz
26.77 dBm

4
oA

Center 1.91 GHz
#Res BW 1 MHz

Span 10 MHz

Sweep 4 ms (401 pts)

Printer Type is None

(Plot D3:  GPRS 1900MHz Channel = 810)
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e Agilent 14:32:01 Oct 11, 201 R T

Mkr1 824.250 MHz
Ref 35 dBm Atten 20 dB 29.11 dBm
Peak
Log L\
10
dB/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot E1:  GPRS 850MHz Channel = 128)

e Agilent  14:31:37 Oet 11, 201 R T
Mkr1 836.550 MHz
Ref 35 dBm Atten 20 dB 29.07 dBm
Peak ]
Log /_C
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot E2:  GPRS 850MHz Channel = 190)
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e Agilent  14:31:13 Oct 11, 2011 R T

Mkr1 848.825 MHz
Ref 35 dBm Atten 20 dB 29.21 dBm
Peak
Log
10
dB/

>

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot E3:  GPRS 850MHz Channel = 251)

I Agilent  14:39:22 Oct 11, 2011 R T
Mkr1 1.850150 GHz
Ref 35 dBm Atten 20 dB 26.36 dBm
Peak 4
Log &
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot F1:  GPRS 1900MHz Channel = 512)
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I Agilent 14:39:44 Oct 11, 2011 R T
Mkr1 1.880050 GHz
Ref 35 dBm Atten 20 dB 26.94 dBm
Peak L
Log >
10
dB/

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot F2:  GPRS 1900MHz Channel = 661)

i Agilent  14:40:09 Oct 11, 2011 R T
Mkr1 1.909875 GHz
Ref 35 dBm Atten 20 dB 26.77 dBm
Peak 1
Log o
10
dB/

Offst
26.2
dB

2 Aratry J"V
M1 52
53 FC

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot F3:  GPRS 1900MHz Channel = 810)
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- Agilent 14:32:31 Oct 11, 201 R T
Mkr1 824.200 MHz
Ref 35 dBm Atten 20 dB 29.06 dBm
Peak
Log /J
10
dB/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot G1:  GPRS 850MHz Channel = 128)

e Agilent  14:32:53 Oct 11, 201 R T
Mkr1 836.575 MHz
Ref 35 dBm Atten 20 dB 29.02 dBm
Peak b
Log //_C
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot G2:  GPRS 850MHz Channel = 190)
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e Agilent 14:33:15 Oct 11, 201 R T

Mkr1 848.875 MHz
Ref 35 dBm Atten 20 dB 29.14 dBm
Peak -
Log O_\\
10
dB/

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot G3:  GPRS 850MHz Channel = 251)

e Agilent  14:38:50 Oct 11, 201 R T

Mkr1 1.850275 GHz
Ref 35 dBm Atten 20 dB 26.4 dBm
Peak N
Log + 30
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot H1:  GPRS 1900MHz Channel = 512)
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A Agllent  14:38:25 Oct 11, 2011

R

T

Ref 35 dBm Atten 20 dB

Mkr1 1.879925 GHz
26.93 dBm

Peak
Log

10
dB/

M1 52
53 FC

Center 1.88 GHz
#Res BW 1 MHz

#VBW 1 MHz

Span 10 MHz
Sweep 4 ms (401 pts)

Printer Type is None

(Plot H2:  GPRS 1900MHz Channel = 661)

A Agllent  14:38:03 Oct 11, 2011

R

T

Ref 35 dBm Atten 20 dB

Mkr1 1.909800 GHz
26.71 dBm

Peak
Log

10
dB/

Offst
26.2

dB

M1 52
53 FC

Center 1.91 GHz
#Res BW 1 MHz

#VBW 1 MHz

Span 10 MHz
Sweep 4 ms (401 pts)

Printer Type is None

(Plot H3:  GPRS 1900MHz Channel = 810)
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A Agilent 14:34:38 Oct 11, 201 R T
Mkr1 824.225 MHz
Ref 35 dBm Atten 20 dB 29.06 dBm
Peak
Log L\
10
dB/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot11: GPRS 850MHz Channel = 128)

A Agilent 14:34:14 Oct 11, 201 R T
Mkr1 836.675 MHz
Ref 35 dBm Atten 20 dB 29.01 dBm
Peak -
Log Q\
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot12: GPRS 850MHz Channel = 190)
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e Agilent  14:33:43 Oct 11, 2011 R T

Mkr1 848.850 MHz
Ref 35 dBm Atten 20 dB 29.16 dBm
Peak
Log
10
dB/

¥

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(Plot13: GPRS 850MHz Channel = 251)

- Agilent 14:36:47 Oct 11, 201 R T
Mkr1 1.850250 GHz
Ref 35 dBm Atten 20 dB 26.38 dBm
Peak L
Log > _
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(PlotJ1:  GPRS 1900MHz Channel = 512)
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e Agilent  14:37-10 Oct 11, 2011 R T
Mkr1 1.879975 GHz
Ref 35 dBm Atten 20 dB 26.89 dBm
Peak 1
Log -
10
dB/

R

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(PlotJ2:  GPRS 1900MHz Channel =661)

i Agilent  14:37:34 Oct 11, 2011 R T
Mkr1 1.909875 GHz
Ref 35 dBm Atten 20 dB 26.72 dBm
Peak 1
Log o
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz #UBW 1 MHz Sweep 4 ms (401 pts)

Printer Type is None

(PlotJ3:  GPRS 1900MHz Channel = 810)
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e Agilent  16:42:09 Oct 12, 2011 R T
Mkr1 824.125 MHz
Ref 35 dBm Atten 20 dB 29.81 dBm
Peak
Log /-/?
10
dB/
Offst
26.2
dB
-
M1 52
53 FC
AA
Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot K1: EGPRS 850MHz Channel = 128)

i Agilent  16:42:53 Oct 12, 2011 R T

Mkr1 836.550 MHz
Ref 35 dBm Atten 20 dB 29.49 dBm
Peak
Log /fgl:
10
dB/
Offst
26.2
dB

M1 52
53 FC

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot K 2: EGPRS 850MHz Channel = 190)
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i Agilent  16:43:32 Oct 12, 2011 R T

Mkr1 848.875 MHz
Ref 35 dBm Atten 20 dB 29.65 dBm
Peak
Log
10
dB/

}

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot K 3: EGPRS 850MHz Channel = 251)

e Agilent  17:00:00 Oct 12, 2011 R T

Mkr1 1.850250 GHz
Ref 35 dBm Atten 20 dB 24.91 dBm
Peak
Log
10
dB/
Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotL1: EGPRS 1900MHz Channel = 512)
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i Agilent  16:59:38 Oct 12, 2011 R T

Mkr1 1.880025 GHz
Ref 35 dBm Atten 20 dB 24.59 dBm
Peak
Log
10
dB/

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

I —
(PlotL2: EGPRS 1900MHz Channel = 661)

e Agilent  16:59:17 Oct 12, 2011 R T

Mkr1 1.909850 GHz
Ref 35 dBm Atten 20 dB 25.72 dBm
Peak
Log v
10
dB/
Offst
26.2
dB

M1 52
53 FC

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotL3: EGPRS 1900MHz Channel = 810)

Page 27 of 127




“—
h. 4

Report No.: SZ11090159W01

e Agilent  16:46:47 Oct 12, 2011 R T

Mkr1 824.275 MHz
Ref 35 dBm Atten 20 dB 31.65 dBm
Peak
Log
10
dB/

+

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot M 1: EGPRS 850MHz Channel = 128)

i Agilent  16:46:03 Oct 12, 2011 R T

Mkr1 836.675 MHz
Ref 35 dBm Atten 20 dB 31.41 dBm
Peak
Log °\
10

dB/

Offst
26.2
dB

M1 52
53 FC

Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot M 2: EGPRS 850MHz Channel = 190)
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I Agilent  16:44:12 Oct 12, 2011 R T

Mkr1 348.725 MHz
Ref 35 dBm Atten 20 dB 31.68 dBm
Peak
Log /‘2
10
dB/

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot M 3: EGPRS 850MHz Channel = 251)

i Agilent  16:57:48 Oct 12, 2011 R T

Mkr1 1.850125 GHz
Ref 35 dBm Atten 20 dB 26.83 dBm
Peak 1
Log .
10
dB/
Offst
26.2
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotN 1: EGPRS 1900MHz Channel = 512)
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i Agilent  16:53:09 Oct 12, 2011 R T

Mkr1 1.880025 GHz
Ref 35 dBm Atten 20 dB 26.53 dBm
Peak L
Log + S
10
dB/

=

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

I —
(Plot N 2:  EGPRS 1900MHz Channel = 661)

i Agilent  16:53:57 Oct 12, 2011 R T

Mkr1 1.909750 GHz
Ref 35 dBm Atten 20 dB 271.73 dBm
Peak 1
Log S
10
dB/

Offst
26.2
dB

M1 52
53 FC

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot N 3: EGPRS 1900MHz Channel = 810)
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e Agilent  16:48:31 Oct 12, 2011 R T

Mkr1 824.275 MHz
Ref 35 dBm Atten 20 dB 31.08 dBm
Peak
Log
10
dB/

/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotO1: EGPRS 850MHz Channel = 128)

e Agilent  16:49:17 Oct 12, 2011 R T
Mkr1 836.700 MHz
Ref 35 dBm Atten 20 dB 30.87 dBm
Peak
Log ?\
10
dB/
Offst
26.2
dB
B
.
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot O 2. EGPRS 850MHz Channel = 190)
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s Agllent  16:49.41 Oct 12, 2011 R T

Mkr1 848.825 MHz
Ref 35 dBm Atten 20 dB 31.18 dBm
Peak
Log
10
dB/

/

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot O 3: EGPRS 850MHz Channel = 251)

i Agilent  16:57-28 Oct 12, 2011 R T

Mkr1 1.850150 GHz
Ref 35 dBm Atten 20 dB 28.77 dBm
Peak 7
Log /”S
10
dB/
Offst
262
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotP1: EGPRS 1900MHz Channel = 512)
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i Agilent  16:57-08 Oct 12, 2011 R T

Mkr1 1.880025 GHz
Ref 35 dBm Atten 20 dB 28.5 dBm
Peak L
Log —
10
dB/

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotP2: EGPRS 1900MHz Channel = 661)

e Agilent  16:56:51 Oct 12, 2011 R T
Mkr1 1.909875 GHz
Ref 35 dBm Atten 20 dB 29.77 dBm
Peak
Log %\
10
dB/
Offst
26.2
dB
‘\M—.
k) M
M1 52
53 FC
AA
Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotP3: EGPRS 1900MHz Channel = 810)
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e Agilent  16:48:31 Oct 12, 2011 R T

Mkr1 824.275 MHz
Ref 35 dBm Atten 20 dB 31.08 dBm
Peak
Log
10
dB/

/

M1 52
53 FC

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot Q1:  EGPRS 850MHz Channel = 128)

e Agilent  16:49:17 Oct 12, 2011 R T
Mkr1 836.700 MHz
Ref 35 dBm Atten 20 dB 30.87 dBm
Peak
Log ?\
10
dB/
Offst
26.2
dB
B
.
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(Plot Q 2. EGPRS 850MHz Channel = 190)
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s Agllent  16:49.41 Oct 12, 2011 R T

Mkr1 848.825 MHz
Ref 35 dBm Atten 20 dB 31.18 dBm
Peak
Log
10
dB/

/

M1 52
53 FC

Center 848.8 MHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

|
(Plot Q3:  EGPRS 850MHz Channel = 251)

i Agilent  16:57-28 Oct 12, 2011 R T

Mkr1 1.850150 GHz
Ref 35 dBm Atten 20 dB 28.77 dBm
Peak 7
Log /”S
10
dB/
Offst
262
dB

M1 52
53 FC

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotR1: EGPRS 1900MHz Channel = 512)

Page 35 of 127




“—
h. 4

Report No.: SZ11090159W01

i Agilent  16:57-08 Oct 12, 2011 R T

Mkr1 1.880025 GHz
Ref 35 dBm Atten 20 dB 28.5 dBm
Peak L
Log —
10
dB/

M1 52
53 FC

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotR 2: EGPRS 1900MHz Channel = 661)

e Agilent  16:56:51 Oct 12, 2011 R T
Mkr1 1.909875 GHz
Ref 35 dBm Atten 20 dB 29.77 dBm
Peak
Log %\
10
dB/
Offst
26.2
dB
‘\M—.
k) M
M1 52
53 FC
AA
Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

(PlotR 3: EGPRS 1900MHz Channel = 810)
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2.2 99% Occupied Bandwidth

2.2.1 Definition

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers radiated are each equal to 0.5
percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as the 99% emission bandwidth,
2.2.2  Test Description

See section 2.1.2 of this report.

2.2.3  Test Verdict

Here the lowest, middle and highest channels are tested to record the 99% occupied bandwidth, it’s
about GSM, and WCDMA.

1. Test Verdict:

Frequency Measured 99% Occupied Refer to
Band Channel | i) Bandwidth Plot
128 824.2 242.2196K Plot A
GSM 850MHz 190 836.6 248.9667K Plot B
251 848.8 248.2964K Plot C
512 1850.2 244.3324K Plot D
GSM 1900MHz 661 1880.0 247.6310K Plot E
810 1909.8 246.6898K Plot F
128 824.2 250.5685K Plot G
EDGE 850MHz 190 836.6 252.0440K Plot H
251 848.8 245.2038K Plot |
512 1850.2 248.4852K Plot J
EDGE 1900MHz 661 1880.0 247.8597K Plot K
810 1909.8 251.0144K Plot L
WCDMA 850MHz 4400 835 4.1424M Plot M
WCDMA 1900MHz 9800 1880 4.1694M Plot N
HSDPA 850MHz 4400 835 4.1611M Plot O
HSDPA 1900MHz 9800 1880 4.1674M Plot P
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2. TestPlots:
- Agilenf  11:07:27 Oct 11, 2011 R T
Mkr1 824.270 MHz
Ref 35 dBm Atten 20 dB 29.2 dBm
#Peak ﬁ'
Log f v
10 /Ar’al lhl«{‘h
dB/ 3 -
Offst / |
26.2 o Moo,
dB ,;’ hl
o A A g 0T Y e m
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
242.2196 kHz xdB 260048
Transmit Freq Error -2.360 kHz
x dB Bandwidth 316.414 kHz

(Plot A: GSM 850MHz Channel = 128)

e Agilent  11:06:43 Oct 11, 2011 R T
Mkr1 836.620 MHz
Ref 35 dBm Atten 20 dB 27.14 dBm
#Peak
Log 1
. 7%
dB/ > —
Offst [ 3
26.2 ) N,
a / \
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
248.9667 kHz xdB 260045
Transmit Freq Error -3.884 kHz
x dB Bandwidth 320.810 kHz

(Plot B: GSM 850MHz Channel = 190)
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h____4
e Agilent  11:06:02 Oct 11, 2011 R T
Mkr1 848.790 MHz
Ref 35 dBm Atten 20 dB 28.47 dBm
#Peak
Log d"ﬂl ¥ m‘\qk
a / A,
dB/ 3 -
2.2 pt '
dB r "
A M
U o, Pt e et A0 A TP I
Center 848.8 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
248.2964 kHz xd5 26003
Transmit Freq Ermor -2.201 kHz
x dB Bandwidth 321.821 kHz

(Plot C: GSM 850MHz Channel = 251)

e Agilent 11:22:10 Oct 11, 2011 R T
Mkr1 1.850170 GHz
Ref 35 dBm Atten 20 dB 25.52 dBm
#Peak >
Log T
” j‘f mﬁ
dB/
Offst 3 R
26.2 )
dB il ",

At Al g
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
2443324 kHz X8 260048

Transmit Freq Ermor -3.107 kHz

x dB Bandwidth 321.608 kHz

Printer Type is None

(Plot D: GSM 1900MHz Channel = 512)
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e Agilent 11:21:32 Oct 11, 2011 R T
Mkr1 1.880000 GHz
Ref 35 dBm Atten 20 dB 25.27 dBm
#Peak
Log 1
” }./f “\ﬁ?\
dB/
Offst 3/ %3
26.2 ] =
dB AI V\\
Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.6310 kHz xdB 26,003
Transmit Freq Ermor -983.195 Hz
x dB Bandwidth 315.636 kHz

Printer Type is None

(Plot E: GSM 1900MHz Channel = 661)

e Agilent  11:2047 Oct 11, 2011 R T
Mkr1 1.909805 GHz
Ref 35 dBm Atten 20 dB 26.82 dBm
#Peak
Log
. v
dB/ - e
26.2 el
dB 7 .

A NP R R RV TR RPN IR
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
246.6898 kHz xd5 260048

Transmit Freq Ermor -643.759 Hz

x dB Bandwidth 323.492 kHz

Printer Type is None

(Plot F: GSM 1900MHz Channel = 810)
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e Agilent 171951 Oct 12, 2011 R T
Mkr1 824.220 MHz
Ref 35 dBm Atten 20 dB 25.96 dBm
#Peak o
Log BE
” ff‘" ”H?\
dB/ - -
26.2 Vi K
dB Jf ”\.\

NP PR g R T Ty
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
250.5685 kHz xd5 260048

Transmit Freq Ermor -1.359 kHz

x dB Bandwidth 323.091 kHz

Option not installed

(Plot G: EDGE 850MHz Channel = 128)

i Agilent  17:20:56 Oct 12, 2011 R T
Mkr1 836.595 MHz
Ref 35 dBm Atten 20 dB 26.45 dBm
#Peak
LOg b i)
. i
dB/
Offst +/ R
26.2 " L“-n
dB f[ b
MWW ¥ ?WMWM
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
252.0440 kHz xdB 26,003
Transmit Freq Ermor -2.065 kHz
x dB Bandwidth 317.761 kHz

Option not installed

(Plot H: EDGE 850MHz Channel = 190)
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e Agilent  17:21:37 Oct 12, 2011 R T
Mkr1 848.805 MHz
Ref 35 dBm Atten 20 dB 27.1 dBm
#Peak >
Log
dB/ - &
26.2 -
dB o s
T A WMMWMW
Center 848.8 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
245.2038 kHz xd5 260048
Transmit Freq Ermor -1.495 kHz
x dB Bandwidth 308.797 kHz

Option not installed

(Plot I: EDGE 850MHz Channel = 251)

e Agilent  17:01:42 Oct 12, 2011 R T
Mkr1 1.850195 GHz
Ref 35 dBm Atten 20 dB 23.02 dBm
#Peak 1
Log
” > M%\%“?
dB/
Offst -3 f \\ L=
262 / 1
dB /_x*‘ M’h
H"—MMAMWWHM”I" T Pt W o g — 1)
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
248.4852 kHz xd5 26003
Transmit Freq Ermor -3.870 kHz
x dB Bandwidth 313.081 kHz

(Plot J: EDGE 1900MHz Channel = 512)
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e Agilent  17:02:26 Oct 12, 2011 R T
Mkr1 1.879995 GHz
Ref 35 dBm Atten 20 dB 22.67 dBm
#Peak 1
L
o My
a8/ ¢ | '
Offst = J/ \‘ =
262 / Y
dB / ey
S N
AR AU P v e e po o At el
Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.8597 kHz xd8 260048
Transmit Freq Ermor -360.404 Hz
x dB Bandwidth 308.427 kHz

(Plot K: EDGE 1900MHz Channel = 661)

i Agilent  17:03:06 Oct 12, 2011 R T
Mkr1 1.909805 GHz
Ref 35 dBm Atten 20 dB 22.44 dBm
#Peak L
Log
o o
dB/
Offst = r"f \\ c
262 / Y
a - 5
P N
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms {401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
251.0144 kHz xdB 26,003
Transmit Freq Ermor -2.304 kHz
x dB Bandwidth 323971 kHz

(Plot L: EDGE 1900MHz Channel = 810)
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i Agilent  15:41:03 Oct 12, 2011 R T
Mkr1 334.58 MHz
Ref 30 dBm Atten 15 dB 2.394 dBm
#Peak
Log
10
dB/ o s, L ?.\. ELTR TR Ly Lo rod_idlemeon
Offst ha e
262 / M
dB > rJ \ €
I I I,
I PN S pe
Center 835 MHz Span 8 MHz
#Res BW 3 kHz #VBW 3 kHz Sweep 1.145 s (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1424 MHz xdB 26,003
Transmit Freq Ermor -163.430 Hz
x dB Bandwidth 4.619 MHz

(Plot M: WCDMA 850MHz Channel = 4400)

e Agilent 154011 Oct 12, 2011 R T
Mkr1 1.88000 GHz
Ref 30 dBm Atten 15 dB 2.046 dBm
#Peak
Log
10
dB/ M.HJ‘LMM g
262 / Y
dB > (f \l €
ek L, r\”\«w
Center 1.88 GHz Span 8 MHz
#Res BW 3 kHz #/BW 3 kHz Sweep 1.145 s (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1694 MHz xdB 26,003
Transmit Freq Ermor -3.985 kHz
x dB Bandwidth 4.636 MHz

(Plot N: WCDMA 1900MHz Channel = 9800)
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i Agilent  15:33:34 Oct 12, 2011 R T
Mkr1 836.22 MHz
Ref 30 dBm Atten 15 dB 3.122 dBm
#Peak
Log
10 "
dB/f P SF R TR, VL SVS M'ﬁ‘u\rw
Offst > e,
262 / Y
dB > (f \I €
J AETE
et B ) T
Center 835 MHz Span 8 MHz
#Res BW 3 kHz #/BW 3 kHz Sweep 1.145 s (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1611 MHz xdB 26,003
Transmit Freq Ermor -3.729 kHz
x dB Bandwidth 4.644 MHz

(Plot O: HSDPA 850MHz Channel = 4400)

i Agilent  15:39:45 Oct 12, 2011 R T
Mkr1 1.88000 GHz
Ref 30 dBm Atten 15 dB 2.046 dBm
#Peak
Log
10
dB/ el o, NS e, o
Offst Rl A3
262 / Y
dB > I/ H €
i ntd itV T [ by,
Center 1.88 GHz Span 8 MHz
#Res BW 3 kHz #/BW 3 kHz Sweep 1.145 s (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1674 MHz xdB 26,003
Transmit Freq Ermor 1.338 kHz
x dB Bandwidth 4.628 MHz

(Plot P: HSDPA1900MHz Channel = 9800)
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2.3 Frequency Stability

2.3.1 Requirement

According to FCC section 22.355 and FCC section 24.235, the frequency stability shall be sufficient
to ensure that the fundamental emission stays within the authorized frequency block. According to
FCC section 2.1055, the test conditions are:

(@) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.

(b) For hand carried battery powered equipment, the primary supply voltage is reduced to the battery
operating end point which shall be specified by the manufacture. The supply voltage shall be
measured at the input to the cable normally provided with the equipment, or at the power supply
terminals if cables are not normally provided.

2.3.2  Test Description

1. Test Setup:

Temperature
Common Chamber
Antenna

DC Power
Supply

System
Simulator

The EUT, which is powered by the DC Power Supply directly, is located in the Temperature Chamber.
The EUT is commanded by the System Simulator (SS) to operate at the maximum output power i.e.
Power Control Level (PCL) = 5 and Power Class = 4. A call is established between the EUT and the
SS via a Common Antenna.

2. Equipments List:

Description Manufacturer Model Serial No. Cal. Date
System Simulator | Agilent E5515C GB43130131 | 2011.05
DC Power Supply | Good Will GPS-3030DD | EF920938 2011.05
Temperature YinHe Experimental | HL4003T (n.a.) 2011.05
Chamber Equip.

2.3.3 Test Verdict

The nominal, highest and lowest extreme voltages are separately 3.7VDC, 4.2VDC and 3.4VDC,
which are specified by the applicant; the normal temperature here used is 25°C. The frequency
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deviation limit of GSM 850MHz band is £2.5ppm, and GSM 1900MHz is +1ppm
GSM 850MHz Band

Test Conditions Frequency Deviation
Eowe| Rienmeratire Channel = 128 Channel = 190 Channel = 251 Verdict
(VDC) C) (824.2MI_—I2)_ (836.6|\/||-|Z? (848.8MI_—Iz_)
Hz Limits Hz Limits Hz Limits

-30 9.78 -5.66 5.05

-20 -11.17 19.70 7.49

-10 23.28 -10.06 0.19

0 -3.03 21.06 34.30

3.7 +10 -3.03 13.07 45.99
+20 -10.39 | £2060.5 | -12.76 | £2091.5 | -16.51 | +2122 PASS

+30 27.75 -2.05 19.46

+40 5.31 -3.77 -6.80

+50 -22.19 5.39 7.58

4.2 +25 23.74 19.65 23.11

3.4 +25 23.29 -20.70 -14.93

GSM 1900MHz Band

Test Conditions Frequency Deviation
e E Channel = 512 Channel = 661 Channel = 810 Verdict
(VDC) e (°C) (1850.2M.Hz.) (1880.0M.Hz.) (1909.8M_Hz.)
Hz Limits Hz Limits Hz Limits
-30 23.12 21.02 25.47
-20 11.33 41.08 37.73
-10 -17.55 20.65 -5.51
0 -21.75 -3.32 22.29
3.7 +10 -18.76 42.75 41.22
+20 32.54 | £1850.2 | -2.32 | £1880.0 | -8.03 | £1909.8 | PASS
+30 -18.89 23.12 -11.01
+40 44.49 11.33 0.52
+50 40.72 -17.55 25.40
4.2 +25 16.15 38.10 -6.06
34 +25 32.34 -22.06 -21.86
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EDGE 850MHz Band

Test Conditions Frequency Deviation
Power | Temperature Channel = 128 Channel = 190 Channel = 251 Verdict
(VDC) C) (824.2M|.—|z). (836.6M|-—|z? (848.8MH2?
Hz Limits Hz Limits Hz Limits
-30 -3.10 -2.80 9.49
-20 38.28 -14.67 -12.90
-10 -2.15 0.84 12.66
0 40.06 9.35 5.05
3.7 +10 1.99 -10.10 3.02
+20 -19.86 | £2060.5 | -16.11 | £2091.5 | 10.76 | +2122 PASS
+30 39.56 17.76 -16.51
+40 46.60 15.64 -2.10
+50 39.98 3.67 -12.99
4.2 +25 -15.71 13.95 -7.53
3.4 +25 -17.70 6.23 6.78
EDGE 1900MHz Band
Test Conditions Frequency Deviation
e | T Channel = 512 Channel = 661 Channel = 810 Verdict
(VDC) C) (1850.2M_Hz_) (1880.0M_Hz_) (1909.8M_Hz_)
Hz Limits Hz Limits Hz Limits
-30 -13.77 23.62 24.03
-20 0.62 7.23 -6.98
-10 1.65 -24.78 4.55
0 2.47 -1.26 -0.20
3.7 +10 -10.76 -18.68 26.30
+20 -2.11 | £1850.2 | -21.61 | £1880.0 | 35.26 | £1909.8 | PASS
+30 13.33 14.58 -26.78
+40 5.33 -0.68 19.54
+50 -2.56 36.87 -16.67
4.2 +25 17.60 3.88 26.79
3.4 +25 -8.09 13.12 19.93
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WCDMA 850MHz Band

Test Conditions Frequency Deviation Verdict
Power | Temperature Channel = 4357 | Channel =4400 | Channel = 4458
(VDC) C) (826.4MH.z). (835M H%) _ (846.6MI-|2).
Hz Limit Hz Limit Hz Limit
-30 27.16 -13.39 -9.81
-20 -17.02 -4.75 -23.82
-10 10.82 18.85 26.39
0 13.98 5.05 30.98
3.7 +10 -2.66 19.62 -2.65
+20 32.07 | £826.4 | 30.40 | +835 | 18.30 | +846.6 PASS
+30 -7.98 13.45 -12.57
+40 26.21 1.31 28.93
+50 11.10 -12.52 19.66
4.2 +25 -6.18 30.62 22.19
34 +25 18.66 -18.00 -18.70
WCDMA 1900MHz Band
Test Conditions Frequency Deviation
Yo | TS Channel = 9662 Channel = 9800 Channel = 9938 Verdict
(VDC) C) (1852.4M.Hz-) (1880.OM.H2_) (1907.6M-Hz.)
Hz Limits Hz Limits Hz Limits
-30 17.29 18.25 -8.99
-20 -7.32 2.49 23.60
-10 -3.40 -10.71 14.81
0 16.47 -1.77 -3.07
3.7 +10 30.18 21.97 17.42
+20 -2.62 | £1852.4 | 11.87 | £1880.0 | -10.39 | £1907.6 | PASS
+30 22.31 -0.59 17.47
+40 0.32 21.45 27.84
+50 -13.55 -5.71 -2.53
4.2 +25 23.21 14.58 20.95
34 +25 22.00 26.37 -23.22
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HSDPA 850MHz Band

Test Conditions Frequency Deviation
Power | Temperatu Channel = 4357 | Channel = 4400 | Channel = 4458 Verdict
(VDC) e (°C) (826.4MH-z). (835MH%) - (846.6M|—.Iz)-
Hz Limit Hz Limit Hz Limit
-30 8.78 21.77 -3.87
-20 -1.49 -1.93 14.41
-10 17.14 18.67 21.57
0 -23.61 27.46 -24.37
3.7 +10 32.03 -8.56 -13.96
+20 23.83 | +826.4 | 20.65 | +835 | 35.23 | +846.6 PASS
+30 13.31 12.88 -8.31
+40 -14.01 -14.75 -13.95
+50 34.55 23.37 26.37
4.2 +25 -3.57 7.93 7.90
34 +25 17.51 -31.21 1.78
HSDPA 1900MHz Band
Test Conditions Frequency Deviation
ey | T Channel = 9662 | Channel =9800 | Channel = 9938 Verdict
(VDC) C) (1852.4M_Hz.) (1880.0M.Hz-) (1907.6M.Hz-)
Hz Limits Hz Limits Hz Limits
-30 1.80 15.66 2.61
-20 -17.26 1.75 -8.38
-10 12.78 -7.00 -13.02
0 11.87 21.02 -8.51
3.7 +10 -16.65 26.48 5.64
+20 20.12 | £1852.4 | -4.81 | +1880 | -3.85 | =1907.6 | PASS
+30 -3.01 34.31 9.57
+40 21.71 8.36 27.54
+50 14.37 -25.88 -12.52
4.2 +25 -11.21 29.43 -2.83
3.4 +25 10.60 -2.27 14.42
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24.1

Requirement

2.4.2  Test Description

2.4.3 Test Result

1. Test Verdict:

See section 2.1.2 of this report.

2.4 Conducted Out of Band Emissions

According to FCC section 22.917(a) and FCC section 24.238(a), the power of any emission outside
of the authorized operating frequency ranges must be attenuated below the transmitting power (P) by
a factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

The measurement frequency range is from 30MHz to the 10™ harmonic of the fundamental frequency.
The lowest, middle and highest channels are tested to verify the out of band emissions.

Channe Frequency Me.a sured I\-/Ia>.<. Limit Verdic
Band I (MH2) Spurious Emission Refer to Plot | (dBm "
(dBm) )
128 824.2 -29.62 Plot AltoAl.1 PASS
85c(5)i/ll\l/l|z 190 836.6 -29.78 Plot A2toA2.1 -13 | PASS
251 848.8 -29.87 Plot A3toA3.1 PASS
512 1850.2 -31.92 Plot B1toB1.1 PASS
19;3()SAI>IAHZ 661 1880.0 -31.63 Plot B2toB2.1 -13 | PASS
810 1909.8 -32.08 Plot B3toB3.1 PASS
128 824.2 -29.08 Plot C1toC1.1 PASS
853\5?52 190 836.6 -29.19 Plot C2toC2.1 -13 | PASS
251 848.8 -29.54 Plot C3toC3.1 PASS
512 1850.2 -31.92 Plot D1toD1.1 PASS
19%53'\6/"'5_'2 661 1880.0 -32.56 Plot D2toD2.1 | -13 | PASS
810 1909.8 -31.89 Plot D3toD3.1 PASS
4357 826.4 -34.10 Plot E1toE1.1 PASS
\é\;(él:l\)/ll\lj? 4400 835 -33.55 Plot E2toE2.1 -13 | PASS
4458 846.6 -33.69 Plot E3toE3.1 PASS
9662 1852.4 -36.29 Plot FltoFl1l.1 PASS
l/:a/(()zol:l)\/lMHAz 9800 1880 -36.29 Plot F2toF2.1 | -13 | PASS
9938 1907.6 -36.43 Plot F3to3.1 PASS
HSDPA 4357 826.4 -33.91 Plot G1toG1.1 -13 PASS
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Channe Frequency Me.asured I\-/Ia>.<. Limit Verdic
Band I (MH2) Spurious Emission Refer to Plot | (dBm :
(dBm) )

850MHz | 4400 835 -34.51 Plot G2toG2.1 PASS

4458 846.6 -34.17 Plot G3toG3.1 PASS

9662 1852.4 -36.76 Plot H1toH1.1 PASS

HSDPA 9800 1880 -36.88 Plot H2toH2.1 -13 | PASS
1900MHz

9938 1907.6 -36.27 Plot H3toH3.1 PASS
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2. Test Plots for the Whole Measurement Frequency Range:
Note: the power of the EUT transmitting frequency should be ignored.

i Agilent  11:16:08 Oct 11, 2011 R T

Mkr1 825.4 MHz
Ref 35 dBm Atten 20 dB 31.13 dBm
Peak ¢
Log
10
dB/
Offst
26.2
dB
Dl
-13.0
dBm

M1 52
53 FC RS T T ey R O ks e dnt ] | Pl

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Printer Type is None

(PlotAl:  GSM 850MHz Channel = 128, 30MHz to 1GHz)

i Agilent  11:36:04 Oct 11, 2011 R T

Mkr1 2.82 GHz
Ref 35 dBm Atten 20 dB -29.62 dBm
Peak
Log
10
dB/
Offst
262
dB
DI
-13.0
dBm

M1 S2 WS
S3 FC gt ranitredes | It o b S B it s A [P WA

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.031 s (401 pts)

Printer Type is None

(Plot Al.1: GSM 850MHz Channel = 128, 1GHz to 9GHz)
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5 Agilent

11:15:39 Oct 11, 2011 R T

Ref 35 dBm

Mkr1 837.5 MHz
Atten 20 dB 31.09 dBm

Peak
Log

]

AN s e B b WWM%WAJ L o]

Start 30 MH

z Stop 1 GHz

#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Printer Type is None

(

5 Agilent

Plot A2:  GSM 850MHz Channel = 190, 30MHz to 1GHz)

11:15:10 Oct 11, 2011 R T

Ref 35 dBm

Mkr1 2.98 GHz
Atten 20 dB -29.78 dBm

Peak
Log

10
dB/

Offst
26.2

dB
Dl

13.0

dBm

M1 52
53 FC

Start 1 GHz

Stop 9 GHz

#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

Printer Type is None

(Plot A2.1: GSM 850MHz Channel = 190, 1GHz to 9GHz)
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e Agilent  11:13:58 Oct 11, 2011 R T

Mkr1 849.7 MHz
Ref 35 dBm Atten 20 dB 31.26 dBm
Peak <&
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

(Plot A3:  GSM 850MHz Channel = 251, 30MHz to 1GHz)

e Agilent  11:14:39 Oct 11, 2011 R T

Mkr1 2.98 GHz
Ref 35 dBm Atten 20 dB -29.87 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2 S
53 FC WWM ey RN, S BT R e U DY U T UAPL Y ¥

AA
Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot A3.1: GSM 850MHz Channel = 251, 1GHz to 9GHz)
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e Agilent 11:33:02 Oct 11, 2011 R T

Mkr1 449.5 MHz
Ref 35 dBm Atten 20 dB -31.92 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UVBW 100 kHz Sweep 125 ms (401 pts)

Printer Type is None

(Plot B1:  GSM 1900MHz Channel =512, 30MHz to 1GHz)

i Agllent 113414 Oct 11, 2011 R T

Mkr1 1.8550 GHz
Ref 35 dBm Atten 20 dB 28.89 dBm
Peak <1>
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52 .
53 FCr MMW %WWWMWWM

AA
Start 1 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 2.448 s (401 pts)

Printer Type is None

(Plot B1.1: GSM 1900MHz Channel =512, 1GHz to 20GHz)
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e Agilent 11:32:19 Oct 11, 2011 R T

Mkr1 621.7 MHz
Ref 35 dBm Atten 20 dB -31.63 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UVBW 100 kHz Sweep 125 ms (401 pts)

Printer Type is None

(Plot B2:  GSM 1900MHz Channel = 661, 30MHz to 1GHz)

e Agilent  11:31:36 Oct 11, 2011 R T

Mkr1 1.874 GHz
Ref 35 dBm Atten 20 dB 28.9 dBm
Peak <1>
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2 .
$3 FC o s | b ot T TS by

AA
Start 1 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 2.448 s (1001 pts)

Printer Type is None

(Plot B2.1: GSM 1900MHz Channel = 661, 1GHz to 20GHz)
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e Agilent  11:27:32 Oct 11, 2011 R T

Mkr1 643.5 MHz
Ref 35 dBm Atten 20 dB -32.08 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UVBW 100 kHz Sweep 125 ms (401 pts)

Printer Type is None

(Plot B3:  GSM 1900MHz Channel = 810, 30MHz to 1GHz)

e Agilent  11:31:08 Oct 11, 2011 R T

Mkr1 1.9025 GHz
Ref 35 dBm Atten 20 dB 29.54 dBm
Peak o
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 FCM-MML“'\—:M_WW %wwwmw"ﬂw%

AA
Start 1 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 2.448 s (401 pts)

Printer Type is None

(Plot B3.1: GSM 1900MHz Channel = 810, 1GHz to 20GHz)
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e Agilent 171327 Oct 12, 2011 R T

Mkr1 825.4 MHz
Ref 35 dBm Atten 20 dB 29.92 dBm
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot C1: EDGE 850MHz Channel = 128, 30MHz to 1GHz)

e Agilent 17:14:04 Oct 12, 2011 R T

Mkr1 2.86 GHz
Ref 35 dBm Atten 20 dB -29.08 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2 Ahina] )
53 FC WY i [ oo LAt i et ime e A g e o]

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

Option not installed

(Plot C1.1: EDGE 850MHz Channel = 128, 1GHz to 9GHz)
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i Agilent  17:-14:58 Oct 12, 2011 R T

Mkr1 837.5 MHz
Ref 35 dBm Atten 20 dB 29.76 dBm
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot C2:  EDGE 850MHz Channel = 190, 30MHz to 1GHz)

i Agilent  17:14:31 Oct 12, 2011 R T

Mkr1 2.82 GHz
Ref 35 dBm Atten 20 dB -29.19 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

I ISR 2N A

AA
Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

Option not installed

(Plot C2.1: EDGE 850MHz Channel = 190, 1GHz to 9GHz)
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e Agilent  17:15:32 Oct 12, 2011 R T

Mkr1 849.7 MHz
Ref 35 dBm Atten 20 dB 30.01 dBm
Peak &
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot C3:  EDGE 850MHz Channel = 251, 30MHz to 1GHz)

i Agilent  17-16:01 Oct 12, 2011 R T

Mkr1 2.98 GHz
Ref 35 dBm Atten 20 dB -29.54 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52 M
53 FS et MWWWM D e Bt t L TR, - A

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

Option not installed

(Plot C3.1: EDGE 850MHz Channel = 251, 1GHz to 9GHz)
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e Agilent  17:06:51 Oct 12, 2011 R T

Mkr1 580.5 MHz
Ref 35 dBm Atten 20 dB -31.92 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot D1: EDGE 1900MHz Channel = 512, 30MHz to 1GHz)

e Agilent  17:25:03 Oct 12, 2011 R T

Mkr1 1.8550 GHz
Ref 35 dBm Atten 20 dB 25.02 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

1

M1 52

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

Option not installed

(Plot D1.1: EDGE 850MHz Channel =512, 1GHz to 20GHz)
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e Agilent  17:09:01 Oct 12, 2011 R T

Mkr1 827.8 MHz
Ref 35 dBm Atten 20 dB -32.56 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot D2: EDGE 1900MHz Channel = 661, 30MHz to 1GHz)

e Agilent 17:24:40 Oct 12, 2011 R T

Mkr1 1.874 GHz
Ref 35 dBm Atten 20 dB 24.56 dBm
Peak
Log o
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2
3 FC b At o VD Mt s i P NNttt b g o

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (1001 pts)

Option not installed

(Plot D2.1: EDGE 1900MHz Channel = 661,1GHz to 20GHz)
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e Agilent  17:09:49 Oct 12, 2011 R T

Mkr1 856.9 MHz
Ref 35 dBm Atten 20 dB -31.89 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Option not installed

(Plot D3:  EDGE 1900MHz Channel = 810, 30MHz to 1GHz)

e Agilent 172415 Oct 12, 2011 R T

Mkr1 1.9025 GHz
Ref 35 dBm Atten 20 dB 25.71 dBm
Peak .
Log o
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52 .

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

Option not installed

(Plot D3.1: EDGE 1900MHz Channel = 810, 1GHz to 20GHz)
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e Agilent  15:01:15 Oct 12, 2011 R T

Mkr1 825.4 MHz
Ref 30 dBm Atten 15 dB 17.21 dBm
Peak
Log

—
=
—¥ H

M1 52 J L‘%
53 FC I T it e L PN VL IR o, A o i

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

|
(PlotEl: WCDMAS850MHz Channel = 4357, 30MHz to 1GHz)

e Agilent  15:02:06 Oct 12, 2011 R T

Mkr1 2.90 GHz
Ref 30 dBm Atten 15 dB -34.1 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 FC wwvf‘%‘muw

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(PlotE1.1: WCDMAB850MHz Channel = 4357, 1GHz to 9GHz)
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e Agilent  15:03:37 Oct 12, 2011 R T

Mkr1 837.5 MHz
Ref 30 dBm Atten 15 dB 18.02 dBm
Peak
Log 1

M1 52 J LM
53 FC g W PP N it

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

(PlotE2:  WCDMAS850MHz Channel = 4400, 30MHz to 1GHz)

e Agilent  15:03:08 Oct 12, 2011 R T

Mkr1 2.98 GHz
Ref 30 dBm Atten 15 dB -33.55 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2 S, .
53 FC it T ket e T, S S IO PR L e SN R B P

AA
Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot E2.1: WCDMAB850MHz Channel = 4400, 1GHz to 9GHz)
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e Agilent  15:04:33 Oct 12, 2011 R T

Mkr1 844.8 MHz
Ref 30 dBm Atten 15 dB 16.61 dBm
Peak
Log

—
=
c+ 317

M1 52 “J L_,
§F O bortrvmsidotrsson sttt PSPPI PP P RTS8 A Ay PR Y Y RPRp——

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

|
(PlotE3:  WCDMAS850MHz Channel = 4458, 30MHz to 1GHz)

i Agilent  15:05:25 Oct 12, 2011 R T

Mkr1 2.80 GHz
Ref 30 dBm Atten 15 dB -33.69 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 FC.z\,\rN“"‘"““"“"’“\"'“‘“’““‘J'jzm"“"““‘”ﬂ-‘--\.-w—u\~

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot E3.1: WCDMAB850MHz Channel = 4458, 1GHz to 9GHz)
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e Agilent  14:59:31 Oct 12, 2011 R T

Mkr1 624.1 MHz
Ref 30 dBm Atten 15 dB -36.29 dBm
Peak
Log

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

I —
(Plot F1:  WCDMAL900MHz Channel = 9662, 30MHz to 1GHz)

e Agilent  15:00:07 Oct 12, 2011 R T

Mkr1 1.8550 GHz
Ref 30 dBm Atten 15 dB 15.79 dBm
Peak
Log
10 &
dB/
Offst
26.2
dB

DI
13.0
dBm

"

M1 52
53 FCWMWWWWWM WMWWWW

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

(Plot F1.1: WCDMA1900MHz Channel = 9662, 1GHz to 20GHz)
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i Agilent  14:53:43 Oct 12, 2011 R T

Mkr1 762.4 MHz
Ref 30 dBm Atten 15 dB -36.29 dBm
Peak
Log

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

I —
(Plot F2:  WCDMAZL900MHz Channel = 9800, 30MHz to 1GHz)

e Agilent  14:57-33 Oct 12, 2011 R T

Mkr1 1.874 GHz
Ref 30 dBm Atten 15 dB 16.96 dBm
Peak
Log 1
10 <
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 FCped LMU""‘W"{'-‘- i A b g WWWVM‘“WWWP

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (1001 pts)

(Plot F2.1: WCDMA1900MHz Channel = 9800, 1GHz to 20GHz)
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e Agilent  14:54:07 Oct 12, 2011 R T

Mkr1 871.5 MHz
Ref 30 dBm Atten 15 dB -36.43 dBm
Peak
Log

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

I —
(Plot F3:  WCDMAL900MHz Channel = 9938, 30MHz to 1GHz)

i Agilent  14:54:55 Oct 12, 2011 R T

Mkr1 1.9025 GHz
Ref 30 dBm Atten 15 dB 16.55 dBm
Peak
Log 1
10 &
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 ch“‘"" MWM%WWUWWMWWWW

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

(Plot F3.1: WCDMA1900MHz Channel = 9938 1GHz to 20GHz)
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i Agilent  15:21:53 Oct 12, 2011 R T

Mkr1 827.8 MHz
Ref 30 dBm Atten 15 dB 16.66 dBm
Peak
Log

-
=
==K

M1 52 L,\pjm
83 FC by et ot i ntodbo ot i gl st P el oI it Ly

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

|
(Plot G1:  HSDPA 850MHz Channel = 4357, 30MHz to 1GHz)

e Agilent  15:21:16 Oct 12, 2011 R T

Mkr1 2.98 GHz
Ref 30 dBm Atten 15 dB -33.91 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
53 FC M%WWWW T i R N g LR Y PR

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot G1.1: HSDPA 850MHz Channel = 4357, 1GHz to 9GHz)
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i Agilent 151930 Oct 12, 2011 R T

Mkr1 835.1 MHz
Ref 30 dBm Atten 15 dB 17.75 dBm
Peak
Log

H

T L
53 FC A T B it L PRy O, e T Ly, fhot e

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

|
(Plot G2:  HSDPA 850MHz Channel = 4400, 30MHz to 1GHz)

e Agilent  15:20:17 Oct 12, 2011 R T

Mkr1 2.98 GHz
Ref 30 dBm Atten 15 dB -34.51 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot G2.1: HSDPA 850MHz Channel = 4400, 1GHz to 9GHz)
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i Agilent  15:16:09 Oct 12, 2011 R T

Mkr1 847.2 MHz
Ref 30 dBm Atten 15 dB 15.24 dBm
Peak
Log

M1 52 J
53 FC it pom e Mty e e fbpras. Fpmm b pohe]

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

(Plot G3:  HSDPA850MHz Channel = 4458, 30MHz to 1GHz)

i Agilent  15:15:33 Oct 12, 2011 R T

Mkr1 2.98 GHz
Ref 30 dBm Atten 15 dB -34.17 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2 m&«m
53 FC R ot T et LT NP et A g ] A

Start 1 GHz Stop 9 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 1.031 s (401 pts)

(Plot G3.1: HSDPA850MHz Channel = 4458, 1GHz to 9GHz)
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e Agilent  15:25:02 Oct 12, 2011 R T

Mkr1 454.4 MHz
Ref 30 dBm Atten 15 dB -36.76 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

(PlotH1:  HSDPA1900MHz Channel = 9662, 30MHz to 1GHz)

e Agilent  15:28:09 Oct 12, 2011 R T

Mkr1 1.8550 GHz
Ref 30 dBm Atten 15 dB 14.91 dBm
Peak
Log
10
dB/
Offst
26.2
dB

DI
13.0
dBm

£ B

M1 52 .

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

(Plot H1.1: HSDPA1900MHz Channel = 9662, 1GHz to 20GHz)

Page 74 of 127



“—
h. 4

Report No.: SZ11090159W01

e Agilent  15:24:31 Oct 12, 2011 R T

Mkr1 243.4 MHz
Ref 30 dBm Atten 15 dB -36.88 dBm
Peak
Log

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

I —
(Plot H2:  HSDPA1900MHz Channel = 9800, 30MHz to 1GHz)

e Agilent  15:26:57 Oct 12, 2011 R T

Mkr1 1.874 GHz
Ref 30 dBm Atten 15 dB 16.73 dBm
Peak
Log 1
10 <
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 S2
$3 FC R T s PO T L e weas! SURUF SLYSHIR

Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (1001 pts)

(Plot H2.1: HSDPA1900MHz Channel = 9800, 1GHz to 20GHz)
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i Agilent  15:23:58 Oct 12, 2011 R T

Mkr1 575.6 MHz
Ref 30 dBm Atten 15 dB -36.27 dBm
Peak
Log

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

I —
(Plot H3:  HSDPA1900MHz Channel = 9938, 30MHz to 1GHz)

i Agilent  15:25:55 Oct 12, 2011 R T

Mkr1 1.9025 GHz
Ref 30 dBm Atten 15 dB 15.96 dBm
Peak
Log 1
10 el
dB/
Offst
26.2
dB

DI
13.0
dBm

M1 52
§3 FC - MMW“WWW”’“WWWMW

AA
Start 1 GHz Stop 20 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 2.448 s (401 pts)

(Plot H3.1: HSDPA1900MHz Channel = 9938 1GHz to 20GHz)
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2.5 Band Edge

2.5.1 Requirement

According to FCC section 22.917(b) and FCC section 24.238(b), in the 1MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the
emission bandwidth (26dB emission bandwidth) of the fundamental emission of the transmitter may
be employed.

2.5.2  Test Description

See section 2.1.2 of this report.

2.5.3 Test Result

The lowest and highest channels are tested to verify the band edge emissions.
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1. Test Verdict:

Frequency | Measured Max. Band | Refer to _— .

Band Channel (l\(jIHz) y Sl s (G2 Plot Limit (dBm) | Verdict
GSM 128 824.2 -14.64 Plat A 13 PASS
850MHz 251 848.8 -15.39 Plot B PASS
GSM 512 1850.2 -16.42 Plat C 13 PASS
1900MHz 810 1909.8 -15.90 Plot D PASS
EDGE 128 824.2 -15.28 Plat E 13 PASS
850MHz 251 848.8 -14.97 Plot F PASS
EDGE 512 1850.2 -23.52 Plat G 13 PASS
1900MHz 810 1909.8 -20.94 PlotH PASS
WCDMA 4357 826.4 -21.70 Plat | 13 PASS
850MHz 4458 846.6 -23.79 Plot J PASS
WCDMA | 9662 1852.4 -24.11 Plat K 13 PASS
1900MHz | 9938 1907.6 -25.70 Plot L PASS
HSDPA 4357 826.4 -21.62 Plat M 13 PASS
850MHz 4458 846.6 -24.30 Plot N PASS
HSDPA 9662 1852.4 -23.98 Plat O 13 PASS
1900MHz | 9938 1907.6 -25.23 Plot P PASS
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2. Test Plots:

i Agilent

11:03:45 Oct 11, 2011 R T

Ref 0 dBm

Mkr1 823.9975 MHz
Atten 5 dB -14.64 dBm

Peak
Log

10

dB/

o

Offst
26.2

2

dB
ol

-13.0
dBm

ooy fib,

B A A

i Agilent

Center 823.5 MHz Span 1 MHz
#Res BW 3 kHz #/BW 3 kHz Sweep 143.2 ms (401 pts)

(Plot A: GSM 850 Channel = 128)

11:10:55 Oct 11, 2011 R T

Ref 0 dBm

Mkr1 849.0175 MHz
Atten 5 dB -15.39 dBm

Peak
Log

10

B,

Offst | "
262 “\41\

dB
ol

-13.0
dBm

I e o . FRAAA g 0,

Center 849.5 MHz Span 1 MHz
#Res BW 3 kHz #/BW 3 kHz Sweep 143.2 ms (401 pts)

(Plot B: GSM 850 Channel = 251)
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e Agilent 11:25:02 Oct 11, 2011 R T

Ref 0 dBm

Mkr1 1.849975 GHz
Atten 5 dB -16.42 dBm

Peak
Log

Start 1.848 GHz
#Res BW 3 kHz

Stop 1.85 GHz
#VBW 3 kHz Sweep 286.3 ms (401 pts)

Printer Type is None

(Plot C: GSM 1900 Channel = 512)

e Agilent  11:25:53 Oct 11, 2011 R T

Mkr1 1.910020 GHz
Ref 0 dBm Atten 5 dB -15.9 dBm
Peak
Log
10 >
dB/

Offst
26.2

dB \
DI !
13.0
dBm

Wiy,

e MM‘WWW P VL

M1 52
53 FC

Start 1.91 GHz
#Res BW 3 kHz

Stop 1.912 GHz
#VBW 3 kHz Sweep 286.3 ms (401 pts)

Printer Type is None

(Plot D: GSM 1900 Channel = 810)
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i Agilent  17:18:25 Oct 12, 2011 R T

Mkr1 823.9875 MHz
Ref 0 dBm Atten 5 dB -15.28 dBm
Peak
Log

o i

13.0
dBm | ) Al

PN, i T

v

M1 52
53 F5
AA
Center 823.5 MHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz Sweep 143.2 ms (401 pts)

Option not installed

(Plot E: EDGE 850 Channel = 128)

e Agilent 171745 Oct 12, 2011 R T
Mkr1 249.0200 MHz
Ref 0 dBm Atten 5 dB -14.97 dBm
Peak
Log

10

dBi 4]\’
Offst

262

dB v\
DI .
13.0 V\\M

dBm Mo

M1 52
53 F5
AA
Center 849.5 MHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz Sweep 143.2 ms (401 pts)

Option not installed

(Plot F: EDGE 850 Channel = 251)
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e Agilent  17:05:26 Oct 12, 2011 R T
Mkr1 1.849980 GHz
Ref 0 dBm Atten 5 dB -23.52 dBm
Peak
Log
10
dB/ 1

. I I Y Haflhes FILYYY
M 52 g B o e M S T Y v ¥
53 FC
AA
Center 1.849 GHz Span 2 MHz
#Res BW 3 kHz VBW 3 kHz Sweep 286.3 ms (401 pts)

|
(Plot G: EDGE 1900 Channel = 512)

e Agilent  17:04:40 Oct 12, 2011 R T

Mkr1 1.910025 GHz
Ref 0 dBm Atten 5 dB -20.94 dBm
Peak
Log
10
dB/ |
Offst
26.2

dB ‘\
Di

13.0

dBm |

TM
M M\I‘A’MMMM ﬁﬂra.ﬁv.nhv}\i' boa " i

B e R L LA 'ij

M1 52
53 FC
AA
Start 1.91 GHz Stop 1.912 GHz
#Res BW 3 kHz VBW 3 kHz Sweep 286.3 ms (401 pts)

(Plot H: EDGE 1900 Channel = 810)
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e Agilent  14:46:37 Oct 12, 2011 R T
Mkr1 823.9800 MHz
Ref 0 dBm Atten 5 dB -21.7 dBm
Peak
Log

dB/ L
Offst -

Start 823 MHz Stop 824 MHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot I: WCDMA 850 Channel = 4357)

e Agilent  14:48:07 Oct 12, 2011 R T
Mkr1 249.0625 MHz
Ref 0 dBm Atten 5 dB -23.79 dBm
Peak
Log
10
dB/ N

Offst

26.2 WWMMMMW%MWWWW
dB
DI

13.0
dBm

M1 52
53 FC

Start 849 MHz Stop 850 MHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot J: WCDMA 850 Channel = 4458)
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i Agilent  14:49:37 Oct 12, 2011 R T
Mkr1 1.849985 GHz
Ref 0 dBm Atten 5 dB -24.11 dBm
Peak
Log
10

Offst
26.2 I e it Lo L e M i Y N SN, N PO "W\""’J-ﬁ

Start 1.848 GHz Stop 1.85 GHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot K: WCDMA 1900 Channel = 9662)

I Agilent  14:50:47 Oct 12, 2011 R T

Mkr1 1.910065 GHz
Ref 0 dBm Atten 5 dB -25.7T dBm
Peak
Log
10
dB/
offst | 4
26.2 "'ﬁ/‘w‘w roedn b A P A PARNN, || AL W .
dB ¥ T 1 W W NVW““"‘-"‘L""«'\,M

DI
13.0
dBm

M1 52
53 FC

Start 1.91 GHz Stop 1.912 GHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot L: WCDMA 1900 Channel = 9938)
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e Agilent  15:32:45 Oct 12, 2011 R T
Mkr1 823.9775 MHz
Ref 0 dBm Atten 5 dB -21.62 dBm
Peak
Log

dB/ :
Offst wxx\f

Start 823 MHz Stop 824 MHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot M:  HSDPA 850 Channel = 4357)

e Agilent  15:35:47 Oct 12, 2011 R T

Mkr1 249.2475 MHz
Ref 0 dBm Atten 5 dB -24.3 dBm
Peak
Log
10
dB/

1

W\/ﬁ/\ﬁ,ﬂ/
dB
DI

13.0
dBm

M1 52
53 FC

Start 849 MHz Stop 850 MHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot N : HSDPAB850 Channel = 4458)
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e Agilent  15:29:45 Oct 12, 2011 R T
Mkr1 1.849870 GHz
Ref 0 dBm Atten 5 dB -23.98 dBm
Peak
Log

dB/ .

Offst qu
26.2 e pea P S P b N A A g e

Start 1.848 GHz Stop 1.85 GHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(PlotO : HSDPA 1900 Channel = 9662)

i Agilent  15:31:16 Oct 12, 2011 R T
Mkr1 1.910050 GHz

Ref 0 dBm Atten 5 dB -25.23 dBm
Peak
Log
10
dB/
Offst
26.2 /'?\'\W“* AN Ay P L P A e R VY -
dB " " e A e
DI
-13.0
dBm
M1 52
53 FC

AA
Start 1.91 GHz Stop 1.912 GHz
#Res BW 30 kHz VBW 30 kHz Sweep 5 ms (401 pts)

(Plot P: HSDPA 1900 Channel = 9938)
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2.6  Transmitter Radiated Power (EIRP/ERP)

2.6.1 Requirement

According to FCC section 22.913, the Effective Radiated Power (ERP) of mobile transmitters and
auxiliary test transmitters must not exceed 7Watts, and FCC section 24.232, the broadband PCS
mobile station is limited to 2Watts e.i.r.p. peak power.

2.6.2  Test Description

1. Test Setup:

Common

Antenna ,//

Test Antenna

7
A
Turn Table |

]

O

RN

£/ - |
Iﬁf;’!f!f!f!f!f!f!f!f{ﬂ

e

System Spectrum Filters &
Simulator Analyzer Preamplifier

The EUT, which is powered by the Battery charged with the AC Adapter, is located in a 3m
Full-Anechoic Chamber; the cable loss, air loss and so on of the site as factors are pre-calibrated
using the "Substitution™ method, and calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is commanded
by the SS to operate at the maximum and minimum output power (i.e. GSM850MHz band Power
Control Level (PCL) = 5/19 and Power Class = 4, GSM1900MHz band Power Control Level (PCL) =
0/15 and Power Class = 1), and only the test result of the maximum output power was recorded.

-Maximum RF output power: GSM850 30.96dBm, GSM 1900 29.59dBm, WCDMAS850 22.07dBm,
WCDMA1900 22.00 Please refer to section 2.1.3 of this report.

- Step size (dB): 3dB

- Minimum RF power: GSM850 3.0dBm, GSM 1900 0.2dBm, WCDMAZS850 0.4dBm, WCDMA1900
0.3dBm.
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The Test Antenna is a Bi-Log one (used for 30MHz to 1GHz) or a Horn one (used for above 3GHz),
and it’s located at the same height as the EUT. The Filters consists of Notch Filters and High Pass
Filter.

2. Equipments List:

Description Manufacturer | Model Serial No. Cal. Date
System Simulator Agilent E5515C GB43130131 | 2011.05
Spectrum Analyzer Agilent E7405A US44210471 | 2011.05
Full-Anechoic Chamber | Albatross Im*6m*6m (n.a.) 2011.05
Test Antenna - Bi-Log | Schwarzbeck | VULB 9163 9163-274 2011.05
Test Antenna - Horn Schwarzbeck | BBHA 9120C | 9120C-384 2011.05

2.6.3 Test Result

The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of
the Test Antenna are used to find the maximum radiated power. The lowest, middle and highest
channels are tested.

The substitution corrections are obtained as described below:
AsupsTt = PsussT Tx - PsuesT rx - LsussT caBLEs + GsuBsT TX_ANT
Atot = LcasLes + Asusst
Where Asussr IS the final substitution correction including receive antenna gain.
Psusst Tx IS signal generator level,
PsussT rx IS receiver level,
LsussT casLes IS cable losses including TX cable,
GsussT_Tx_ANT IS substitution antenna gain.
Aqor is total correction factor including cable loss and substitution correction

During the test, the data of Ator was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of Aror.
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1. Test Verdict:

Frequency Measured ERP/EIRP Limit .
Band Channel (MH2) PCL dBm W Refer o Plot | dBm Verdict
128 824.20 5 | 3256 | 1.803018 PASS
85((3)?\/"\:'_'2 190 836.60 5 | 3235 | 1.717908 Plot A 38.45 PASS
251 848.80 5 | 3312 | 2.051162 PASS
512 1850.2 0 | 2859 | 0.722770 PASS
19§C)S|\'>|/I Hy 661 1880.0 0 | 29.16 | 0.824138 Plot B 33 PASS
810 1909.8 0 | 25.28 | 0.337287 PASS
GPRS 128 824.20 5 | 2761 | 0.576766 Plot C PASS
850MHz 190 836.60 5 | 27.62 | 0.578096 | ldown link | 38.45 PASS
251 848.80 5 | 2731 | 0538270 | 4up link PASS
512 1850.2 0 | 22.74 | 0.187932 Plot D PASS
19%;)'5'8'_'2 661 1880.0 0 | 2437 | 0.273527 | 1down link 33 PASS
810 1909.8 0 | 2098 | 0.125314 | 4up link PASS
128 824.20 5 13099 | 1.256030 Plot E PASS
SSGOPI\EIQI?IZ 190 836.60 5 ] 30.06 | 1.013911 | 2down link | 38.45 PASS
251 848.80 5 30.74 | 1.185769 3up link PASS
GPRS 512 1850.2 0 | 24.87 | 0.306902 Plot F PASS
1900MHz 661 1880.0 0 | 26.38 | 0.434510 | 2down link 33 PASS
810 1909.8 0 | 22.84 | 0.192309 3up link PASS
GPRS 128 824.20 5 | 29.62 | 0.916220 Plot G PASS
850MHz 190 836.60 5 | 29.58 | 0.907821 | 3down link | 38.45 PASS
251 848.80 5 12934 | 0.859014 | 2up link PASS
GPRS 512 1850.2 0 | 27.00 | 0.501187 Plot H PASS
1900MHz 661 1880.0 0 | 28.42 | 0.695024 | 3down link 33 PASS
810 1909.8 0 | 25.05 | 0.319890 | Z2up link PASS
GPRS 128 824.20 5 | 32.01 | 1.588547 Plot I. PASS
850MHz 190 836.60 5 | 3218 | 1.651962 | 4down link | 38.45 PASS
251 848.80 5 | 31.91 | 1552387 lup link PASS
GPRS 512 1850.2 0 | 27.76 | 0.597035 Plot J. PASS
1900MHz 661 1880.0 0 | 29.29 | 0.849180 | 4down link 33 PASS
810 1909.8 0 | 25.33 | 0.341193 lup link PASS
EGPRS 128 824.20 5 | 27.23 | 0.528445 Plot K PASS
850MHz 190 836.60 5 | 2752 | 0.564937 | ldown link | 38.45 PASS
251 848.80 5 27.13 | 0.516416 4up link PASS
EGPRS 512 1850.2 0 | 23.00 | 0.199526 Plot L PASS
1900MHz 661 1880.0 0 | 24.90 | 0.309030 | 1down link 33 PASS
810 1909.8 0 | 20.86 | 0.121899 | 4up link PASS
EGPRS 128 824.20 5 | 29.24 | 0.839460 Plot M 38.45 PASS
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Frequency Measured ERP/EIRP Limit .
Band Channel (MHz) PCL dBm W Referto Plot | dBm | W Verdict
850MHz 190 836.60 5 | 29.44 | 0.879023 | 2down link PASS
251 848.80 5 | 29.06 | 0.805378 | 3up link PASS
EGPRS 512 1850.2 0 | 25.08 | 0.322107 Plot N PASS
1900MHz 661 1880.0 0 | 26.82 | 0.480839 2down_ link 33 2 | PASS
810 1909.8 0 | 2273 | 0.187499 | 3up link PASS
EGPRS 128 824.20 5 | 30.55 | 1.135011 Plot O PASS
850MHz 190 836.60 5 | 30.88 | 1.224616 3down_ link | 38.45 | 7 | PASS
251 848.80 5 | 3059 | 1.145513 | 2up link PASS
EGPRS 512 1850.2 0 | 27.15 | 0.518800 Plot P PASS
1900MHz 661 1880.0 0 | 2882 | 0.762079 3down_ link 33 2 | PASS
810 1909.8 0 | 2477 | 0.299916 | 2up link PASS
EGPRS 128 824.20 5 | 31.49 | 1.409289 Plot Q PASS
850MHz 190 836.60 5 | 3190 | 1.548817 4down_ link | 38.45 | 7 | PASS
251 848.80 5 | 31.76 | 1.499685 | lup link PASS
EGPRS 512 1850.2 0 | 27.99 | 0.629506 Plot R PASS
1900MHz 661 1880.0 0 | 29.33 | 0.857038 4down_ link 33 2 | PASS
810 1909.8 0 | 2573 | 0.374111| 1luplink PASS
Frequency Measured ERP Limit .
Band Channel (MH2) 4Bm W 4Bm W Verdict

4132 826.4 23.53 | 0.225424 PASS

\é\ISC(;E\)AI\IiII? 4175 835 25.10 | 0.323594 | 38.5 7 PASS

4233 846.6 24.17 | 0.261216 PASS

9262 1852.4 22.66 | 0.184502 PASS

WCDMA 9400 1880 22.70 | 0.186209 | 33 2 PASS

1900MHz
9538 1907.6 21.36 | 0.136773 PASS
4132 826.4 26.1 0.407380 PASS
HSDPA

850MHz 4175 835 25.84 | 0.383707 | 38.5 7 PASS

4233 846.6 25.15 | 0.327341 PASS

9262 1852.4 24.28 | 0.267917 PASS

HSDPA
1900MHz 9400 1880 2443 | 0.277332 | 33 2 PASS
9538 1907.6 24.32 | 0.270396 PASS

Note: For the WCDMA and HSDPA test band, the measured output power was calculated by the
reading of the Power Meter and calibration

2. Test Plots:
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e Agilent  11:19:28 Sep 28, 2011 R T
Mkr2 836.555 MHz
Ref 35 dBm Atten 10 dB 32.35 dBm
Peak = i
Log
10
dB/
Offst
38.7
dB
e sttt e s B, st
Start 815 MHz Stop 860 MHz
#Res BW 1 MHz VBW 3 MHz #5weep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.180 MHz 32 56 dBm
2 1) Freq 836,555 MHz 32.35 dBm
3 ) Freq 848 B85 MHz 32.12 dBm

Mo Peak Found

(Plot A: GSM 850MHz Channel = 128, 190, 251)

e Agilent  11:50:49 Sep 28, 2011 R T
Mkr3 1.909700 GHz
Ref 35 dBm Atten 5 dB 25.28 dBm
Peak
Log
10
dB/
Offst
a7
dB
Center 1.88 GHz Span 75 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850225 GHz 28.59 dBm
2 1) Freq 1.880000 GHz 29.18 dBm
3 ) Freq 1.909700 GHz 25.28 dBm

(Plot B: GSM 1900MHz Channel =512, 661, 810)
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— Report No.: SZ11090159W01
' p
I Agilent  17:23:37 Sep 28, 2011 R T
Mkr3 848.885 MHz
Ref 35 dBm Atten 10 dB 27.31 dBm
Peak
Log 1! =
10
dB/
Offst
3BT
dB
e T T R
Start 815 MHz Stop 860 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 )] Freq 824,270 MHz 27 61 dBm
2 ) Freq £36.645 MHz 27.62 dBm
3 )] Freq 848 885 MHz 2731 dBm
Mo Peak Found
(Plot C: GPRS 850MHz Channel = 128, 190, 251)
o Agilent  14:33:09 Oct 10, 2011 R T
Mkr2 1.880025 GHz
Ref 35 dBm Atten 5 dB 2437 dBm
Peak 1 " a
Log
10
dB/
Offst
a7
dB . 5
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 )] Freq 1.850250 GHz 22 74 dBm
2 ) Freq 1.880025 GHz 24,37 dBm
3 )] Freq 1.809725 GHz 20 88 dBm

Mo Peak Found

(Plot D: GPRS 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

e Agilent  17:17:28 Sep 28, 2011 R T
Mkr1 $24.180 MHz
Ref 35 dBm Atten 10 dB 30.99 dBm
Peak % a
Log
10
dB/
Offst
38.7 n,
dB
ot g e
Start 815 MHz Stop 860 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.180 MHz 30.99 dBm
2 1) Freq 836.645 MHz 31.06 dBm
3 ) Freq 848 840 MHz 30.74 dBm

(Plot E: GPRS 850MHz Channel = 128, 190, 251)

i Agilent  14:27-17 Oct 10, 2011 R T

Mkr2 1.880025 GHz
Ref 35 dBm Atten 5 dB 26.38 dBm
Peak * 3
Log
10
dB/

Offst
47

dB " asdapershinny

Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850250 GHz 24 87 dBm
2 1) Freq 1.880025 GHz 26.38 dBm
3 ) Freq 1.909725 GHz 22 84 dBm

Mo Peak Found

(Plot F: GPRS 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

e Agilent  17:20:04 Sep 28, 2011 R T
Mkr1 824.135 MHz
Ref 35 dBm Atten 10 dB 29.62 dBm
Peak
Log = =
10
dB/
Offst
38.7 Y,
dB
L B 8 e & i |
Start 815 MHz Stop 860 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.135 MHz 29.62 dBm
2 1) Freq 836.645 MHz 29.58 dBm
3 ) Freq 848 840 MHz 29.34 dBm

Mo Peak Found

(Plot G: GPRS 850MHz Channel = 128, 190, 251)

e Agilent  14:22:21 Oct 10, 2011 R T
Mkr2 1.880025 GHz
Ref 35 dBm Atten 5 dB 28.42 dBm
Peak 2
Log
10
dB/
Offst
a7
dB LTS e
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850250 GHz 27 dBm
2 1) Freq 1.880025 GHz 28.42 dBm
3 ) Freq 1.909725 GHz 25.05 dBm

Mo Peak Found

(Plot H: GPRS 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

A Agilent  17:14:00 Sep 28. 2011 R T

Mkr1 824.180 MHz
Ref 35 dBm Atten 10 dB 32.01 dBm
Peak = =
Log

Start 815 MHz Stop 860 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
) Freq 824.180 MHz 32.01 dBm

1
2 ) Freq 836.645 MHz 32.18 dBm
3 ) Freq 248 240 MHz 31.91 dBm

(Plot I: GPRS 850MHz Channel = 128, 190, 251)

i Agilent  14:15:04 Oct 10, 2011 R T

Mkr3 1.909800 GHz
Ref 35 dBm Atten 5 dB 25.33 dBm
Peak
Log
10
dB/
Offst

;1[; 4 b, ' \\..,J.Nm

Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850250 GHz 27.76 dBm
2 ) Freq 1.873950 GHz 29.29 dBm
3 o) Freq 1.908800 GHz 25.33 dBm

Mo Peak Found

(PlotJ: GPRS 1900MHz Channel = 512, 661, 810)

Page 95 of 127



—

Report No.: SZ11090159W01

h
e Agilent  19:03:34 Oct 10, 2011 R T
Mkr1 824.182 MHz
Ref 35 dBm Atten 10 dB 27.23 dBm
Peak
Log 2 3
10
dB/
Offst
38.7 \\\—
dB
Start 820 MHz Stop 854 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.182 MHz 27.23 dBm
2 1) Freq 836.524 MHz 27.52 dBm
3 ) Freq 848 730 MHz 27.13 dBm
(Plot K: EDGE 850MHz Channel = 128, 190, 251)
e Agilent  19:27:04 Oct 10, 2011 R T
Mkr3 1.909875 GHz
Ref 35 dBm Atten 5 dB 20.86 dBm
Peak 1 = 2
Log
10
dB/
Offst
a7
dB et L — ik e A, \—u-u-nw-nhd—l
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850250 GHz 23 dBm
2 1) Freq 1.880025 GHz 24.9 dBm
3 ) Freq 1.908875 GHz 20.86 dBm

(Plot L: EDGE 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

e Agilent  18:57:46 Oct 10, 2011 R T
Mkr1 824.182 MHz
Ref 35 dBm Atten 10 dB 29.24 dBm
Peak 2 g 2
Log
10
dB/
O‘H‘-,t \'
38.7
dB
Start 820 MHz Stop 854 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.182 MHz 29.24 dBm
2 1) Freq 836.524 MHz 29.44 dBm
3 ) Freq 848 730 MHz 29.06 dBm

(Plot M: EDGE 850MHz Channel = 128, 190, 251)

e Agilent  19:30:15 Oct 10, 2011 R T
Mkr2 1.879950 GHz
Ref 35 dBm Atten 5 dB 26.82 dBm
Peak - 3
Log
10
dB/
Offst
a7
dB P IR TR PO T TR S v b Frutahos Ledidonirk bt M k L'\ T o
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850250 GHz 25.08 dBm
2 1) Freq 1.873950 GHz 26.82 dBm
3 ) Freq 1.909725 GHz 22 73 dBm

(Plot N: EDGE 1900MHz Channel = 512, 661, 810)
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— Report No.: SZ11090159W01
= P
e Agilent  18:55:-19 Oct 10, 2011 R T
Mkr1 824.182 MHz
Ref 35 dBm Atten 10 dB 30.55 dBm
Peak
1 2
Log
10
dB/
Offst
3BT
dB
Mokl ottt mn berrat
Start 820 MHz Stop 854 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 )] Freq 824182 MHz 30.55 dBm
2 ) Freq £36.524 MHz 30.88 dBm
3 )] Freq 848730 MHz 30.59 dBm
(Plot O: EDGE 850MHz Channel = 128, 190, 251)
e Agilent  19:33:33 Oct 10, 2011 R T
Mkr2 1.879950 GHz
Ref 35 dBm Atten 5 dB 28.82 dBm
Peak 2
Log
10
dB/
Offst
a7
dB 3t Anasttd " -, % T i LN
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 )] Freq 1.850250 GHz 27 15 dBm
2 ) Freq 1.879950 GHz 28,82 dBm
3 )] Freq 1.809725 GHz 24 77 dBm

(Plot P: EDGE 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

e Agilent  18:52:59 Oct 10, 2011 R T
Mkr1 824.182 MHz
Ref 35 dBm Atten 10 dB 31.49 dBm
Peak x X
Log
10
dB/
Offst
38.7
dB
Start 820 MHz Stop 854 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 824.182 MHz 31.49 dBm
2 1) Freq 836.524 MHz 31.9 dBm
3 ) Freq 848 730 MHz 31.76 dBm
(Plot Q: EDGE 850MHz Channel = 128, 190, 251)
e Agilent  19:57:06 Oct 10, 2011 R T
Mkr3 1.909725 GHz
Ref 35 dBm Atten 5 dB 25.73 dBm
Peak
Log
10
dB/
Offst
a7
dB e by
Start 1.845 GHz Stop 1.92 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.850175 GHz 27.99 dBm
2 1) Freq 1.873950 GHz 29.33 dBm
3 ) Freq 1.909725 GHz 25.73 dBm

(Plot R: EDGE 1900MHz Channel = 512, 661, 810)
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“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

e Agilent  21:13:56 Oct 10, 2011 R T
Mkr1 826.340 MHz
Ref 35 dBm Atten 10 dB 23.53 dBm
Peak 1 = 3
Log /_,Q__\/_—-L-\
10
dB/
o N
3BT
dB
Center 837.5 MHz Span 45 MHz
#Res BW 5 MHz #UVBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 )] Freq £26.340 MHz 23 53 dBm
2 ) Freq £35.115 MHz 25.1 dBm
3 )] Freq £45.330 MHz 24 17 dBm

Mo Peak Found

(WCDMA 850MHz Channel = 4132, 4175, 4458)

e Agilent  21:19:10 Oct 10, 2011 R T
Mkr1 1.852325 GHz
Ref 35 dBm Atten 5 dB 22.66 dBm
Peak 1 = ES
Log
10
dB/
Offst
a7
dB
Center 1.88 GHz Span 75 MHz
#Res BW 5 MHz #UVBW 3 MHz Sweep 10 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 1.852325 GHz 22 66 dBm
2 1) Freq 1.881275 GHz 22.7 dBm
3 ) Freq 1.908875 GHz 21.36 dBm

Mo Peak Found

(WCDMA 1900MHz Channel = 9262, 9400. 9538)
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“— Report No.: SZ11090159W01

'
i Agilent  10:25:47 Oct 12 2011 R T
Mkr1 847.000 MHz
Ref 35 dBm Aiten 15 dB 26.1 dBm
Peak = |
Log /_?_\ | |
10 ' i ' i
dB/ - : . |
Offst {
30 |
dB |
|
!
[
. . I
Center 835 MHz Span 50 MHz
#Res BW 5 MHz VBW 3 MHz #Sweep 4.2 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 (1) Freq 847.000 MHz 28.1 dBm
2 m Freq 836500 MHz 2584 dBm
3 m Freq 826.625 MHz 25,15 dBm

(HSDPA 850MHz Channel = 4132, 4175, 4458)

i Agllent  10-21:50 Oct 12, 2011 R T
Mkr3 1.85275 GHz
Ref 30 dBm Atten 15 dB 24.32 dBm
Peak [
Log
10
dB/ |
Offst {
25
dB [
|
|
Center 1.88 GHz Span 100 MHz
#Res BW 5 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 ] Freq 1.90750 GHz 24.28 dBm
2 1) Freq 1.88000 GHz 24.43 dBm
3 m Freq 1.85275 GHz 24 32 dBm

(HSDPA1900MHz Channel = 9262, 9400. 9538)

Page 101 of 127



“— R No.: SZ11090159wW01
. 4 eport No.: SZ11090159W0

2.7 Radiated Out of Band Emissions

2.7.1 Requirement

According to FCC section 22.917(a) and section 24.238(a), the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

2.7.2  Test Description

See section 2.6.2 of this report.

Note: when doing measurements above 1GHz, the EUT has been within the 3dB cone width of the
horn antenna during horizontal antenna.

2.7.3 Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental frequency.
The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of
the Test Antenna are used to find the maximum radiated power. The lowest, middle and highest
channels are tested to verify the out of band emissions.

1. Test Verdict:

Measured Max. Spurious
Emission (dBm) .
Band Cha:nne Frequenc Test Test Refer to Plot Ialmlt Verdict
y (MH2) Antenna Antenna (dBm)
Horizontal Vertical
GSM 128 824.2 <-25 -14.38 Plot A.1/A.2 PASS
850MHz 190 836.6 <-25 -16.87 Plot A.3/A.4 -13 PASS
251 848.8 <-25 -13.40 Plot A.5/A.6 PASS
GSM 512 1850.2 -19.18 -20.60 Plot B.1/B.2 PASS
1900MHz 661 1880.0 -21.20 -22.39 Plot B.3/B.4 -13 PASS
810 1909.8 -22.28 -24.70 Plot B.5/B.6 PASS
EDGE 128 824.2 -22.82 -14.90 Plot C.1/C.2 PASS
850MHz 190 836.6 -24.90 -17.50 Plot C.3/C.4 -13 PASS
251 848.8 -21.56 -13.75 Plot C.5/C.6 PASS
EDGE 512 1850.2 -18.79 -21.49 Plot D.1/D.2 PASS
1900MHz 661 1880.0 -20.95 -22.90 Plot D.3/D.4 -13 PASS
810 1909.8 -22.98 -23.58 Plot D.5/D.6 PASS
WCDMA | 4357 826.4 <-25 <-25 Plot E.1/E.2 -13 PASS
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128, Test Antenna Horizontal)

GSM 850MHz Channel

(Plot A.1:
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(Plot A.3:
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GSM 1900MHz Channel = 512, Test Antenna Horizontal)

(Plot B.1:
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GSM 1900MHz Channel = 810, Test Antenna Horizontal)

(Plot B.5:
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(Plot C.5:
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EGPRS 1900MHz Channel = 661, Test Antenna Horizontal)

(Plot D.3:
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EGPRS 1900MHz Channel = 810, Test Antenna Horizontal)

(Plot D.5:
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(Plot D.6: EGPRS 1900MHz Channel
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WCDMA 850MHz Channel
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4400, Test Antenna Horizontal)

WCDMA 850MHz Channel

(Plot E.3:
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4458, Test Antenna Horizontal)

WCDMA 850MHz Channel

(Plot E.5:
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(Plot F.1:
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(Plot F.2:
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WCDMA 1900MHz Channel = 9800, Test Antenna Vertical)

(Plot F.4
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(Plot F.5
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4357, Test Antenna Horizontal)
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HSDPA 850MHz Channel

(Plot G.5:
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